


  Atomic Atomic
Element Symbol Number Mass†

Actinium Ac  89 (227)
Aluminum Al  13 26.98
Americium Am  95 (243)
Antimony Sb  51 121.8
Argon Ar  18 39.95
Arsenic As  33 74.92
Astatine At  85 (210)
Barium Ba  56 137.3
Berkelium Bk  97 (247)
Beryllium Be   4 9.012
Bismuth Bi  83 209.0
Bohrium Bh 107 (262)
Boron B   5 10.81
Bromine Br  35 79.90
Cadmium Cd  48 112.4
Calcium Ca  20 40.08
Californium Cf  98 (251)
Carbon C   6 12.01
Cerium Ce  58 140.1
Cesium Cs  55 132.9
Chlorine Cl  17 35.45
Chromium Cr  24 52.00
Cobalt Co  27 58.93
Copper Cu  29 63.55
Curium Cm  96 (247)
Dubnium Db 105 (262)
Dysprosium Dy  66 162.5
Einsteinium Es  99 (252)
Erbium Er  68 167.3
Europium Eu  63 152.0
Fermium Fm 100 (257)
[...]
 An especial thank you to my editors, Lora Kalb-Neyens, Debra Hash, and Joy Bramble for their 
creative support in bringing the book to fruition. 

PREFACE xi



This page intentionally left blank 



  PROFESSIONAL ADVISORY BOARD 

  Myron Erickson, P. E., Laboratory Services Manager, City of Wyoming, MI 
 Mr. Erickson holds a bachelor’s degree from the University of Evansville (IN) and a master’s 

degree in environmental engineering from Michigan State University. He is licensed as a Class B 
operator in the State of Michigan. In his 15 years with the City of Wyoming (MI) utilities department 
he has served as the environmental compliance and research specialist for the City’s programs in 
industrial sewer use, biosolids disposition, disinfection byproducts, and PPCPs. Currently he manages 
the laboratories for both the wastewater and drinking water utility plants. While the biosolids and IPP 
programs were under his direction, the City won a First Place EPA Award for Biosolids Public Edu-
cation and a Second Place EPA Award for overall excellence of their IPP program. 

 The 35 employees of City of Wyoming Clean Water Plant serve a population of about 170,000. 
The maximum design flow of the plant is 24 MGD. With about 35 employees, the Drinking Water 
Plant serves a population of about 210,000. The maximum design flow is 120,000 MGD. The 
laboratory is a certified drinking water lab. 

   Clean Water Plant 
 2350 Ivanrest, SW 

 Wyoming, MI 49418 

  Thomas C. Gavin, P. E., Senior Process Engineer, FTC&H 
 Mr. Gavin received his B.S. in Civil Engineering and his M.S. in Environmental Engineering from 

Northwestern University. His 30 years of experience in process design includes three new water treat-
ment plants and renovation/expansion of eight others. This experience includes conventional surface 
water treatment, lime-soda softening, deep-bed high-rate direct filtration, and membrane filtration. 
His wastewater experience includes design and start-up of eight activated sludge plants treating high-
strength industrial wastewaters. In addition, his experience includes design of four water distribution 
systems and three wastewater collection systems. Mr. Gavin has been with FTC&H for 21 years. 

 Established in 1956, Fishbeck, Thompson, Carr, & Huber (FTC&H) is a full-service engineer-
ing and architectural firm with 350 employees that is headquartered in Grand Rapids, Michigan.
FTC&H has four other offices located in Michigan and Ohio. FTC&H specializes in engineering, 
architecture, environmental science, and construction management. 

 Fishbeck, Thompson, Carr & Huber, Inc. 
 1515 Arboretum Drive, SE 

 Grand Rapids, Michigan 49546 

xiii



  Timothy D. McNamara, P. E., Senior Vice President, FTC&H 
 Mr. McNamara received his B.S. in Civil Engineering and his M.S. in Sanitary Engineering from 

Michigan State University. He is Principal-in-Charge of his firm’s Process Engineering Department 
and of their Construction Division. He has over 28 years of progressive design and management 
experience with water supply and treatment, wastewater collection and treatment, and environmental 
engineering projects. His design experience includes 27 water supply projects, 18 water treatment 
plants, and 12 wastewater treatment projects. He has particular expertise with membrane filtration, 
iron filtration, and lime-soda softening processes, and has been with his firm for 25 years. He is the 
former Chair of the Michigan Section of the American Water Works Association. 

 Established in 1956, Fishbeck, Thompson, Carr, & Huber (FTC&H) is a full-service 
engineering and architectural firm with 350 employees that is headquartered in Grand Rapids, 
Michigan. FTC&H has four other offices located in Michigan and Ohio. FTC&H specializes in 
engineering, architecture, environmental science, and construction management. 

 Fishbeck, Thompson, Carr & Huber, Inc. 
 1515 Arboretum Drive, SE 

 Grand Rapids, Michigan 49546 

  Thomas Newhof, P. E., BCEE, Chairman of the Board, Prein&Newhof 
 Mr. Newhof received his B.S. degree from Calvin College and his M.S. in Sanitary Engineering 

from the University of Michigan. He is a licensed professional engineer in Michigan, Wisconsin, 
and Illinois. As both a Project Manager and Principal-in-Charge of many of Prein&Newhof’s 
environmental and civil engineering projects, his experience includes: planning and design of 
water treatment and wastewater treatment facilities with conventional or membrane filtration 
technology, water and sewer systems, intakes, pipelines, pumping stations, storm drainage and 
flood control, airport and road improvements, and residential and commercial development. 

 The American Water Works Association recognized Thomas Newhof’s contributions to the 
profession with the 1998 George Warren Fuller Award. The University of Michigan honored him 
with the Jack A. Borchardt Award in 2008. 

 Mr. Newhof co-founded Prein&Newhof in 1969 with a fellow civil engineer. He is the Chairman 
of the firm’s Board of Directors, providing leadership for Prein&Newhof’s 100 employees who 
work in its environmental laboratory and five offices located throughout West Michigan. 

 Prein&Newhof 
 3355 Evergreen Drive, NE 

 Grand Rapids, MI 49525 

xiv PROFESSIONAL ADVISORY BOARD



 Lucy B. Pugh, P. E., BCEE, Vice President, AECOM 
 Ms. Pugh received her B.S.E. and M.S.E. in Civil/Environmental Engineering from the 

University of Michigan. Her 28 years of experience in municipal process water and wastewater 
treatment design includes three new water treatment plants, two new wastewater treatment plants, 
and renovation/expansion of seven other wastewater treatment plants. Ms. Pugh’s industrial 
water and wastewater design experience includes over 25 facilities. She has also provided process 
troubleshooting and optimization at numerous other municipal and industrial treatment facilities. 
Her experience spans a broad range of technologies, including ion exchange, greensand filtration, 
low pressure membrane filtration, reverse osmosis, dissolved air flotation, conventional activated 
sludge, oxidation ditches, SBRs, biological nutrient removal, PACT, UV disinfection, upflow 
anaerobic sludge blanket reactors, anaerobic fluidized bed reactors, and first application of GAC/
fluidized bed for perchlorate removal. 

 AECOM is a global provider of professional, technical, and management support services 
to a broad range of markets, including water/wastewater, environmental, transportation, build-
ing and energy. With 43,000 employees providing services in over 100 countries around the 
globe, AECOM is a leader in all key markets that it serves. Ms. Pugh has been with AECOM 
for 22 years. 

 AECOM 
 5555 Glenwood Hills Pkwy, SE 
 Grand Rapids, Michigan 49512 

  Carlos A. Sanlley Pagán, Ph.D., Design Engineer, Greeley and Hansen 
 Dr. Sanlley received his is Ph.D. from Michigan State University in 2009. His thesis research 

identified byproducts formed during Advance Oxidation Processes. His work experience 
includes the design of CSO control structures, design of a fermentation system to enhance VFA 
production for a Bardenpho wastewater treatment process, and design and analysis of a water 
intake structure in Lake Michigan. He is the firm-wide resource on AQUIFAS modeling and 
IFAS process design. 

 Greeley and Hansen, founded in 1914, is a leader in developing innovative engineering 
solutions for a wide array of water, wastewater, water reuse, and solid waste challenges aimed 
at improving public health, safety, and welfare. The projects that Greeley and Hansen has com-
pleted for clients continue to receive various industry awards for design and engineering excel-
lence. Engineering News Record  ranks Greeley and Hansen among the Top 25 Designers in 
Wastewater Treatment, Sewerage, and Solid Waste Management. 

 Greeley and Hansen 
 6640 Intech Boulevard, Suite 180 

 Indianapolis, IN 46278 

PROFESSIONAL ADVISORY BOARD xv



  Jimmy L. Spangler, P. E., Senior Manager, Municipal Group, Tetra Tech 
 Mr. Spangler received his B.S. in Civil Engineering from Michigan State University. He holds 

a Class A operator’s license from the State of Michigan. His 36 years of experience includes 29 
years of wastewater collection and treatment as a certified operator in positions of Plant Engineer 
(Washington Suburban Sanitary Commission—3 yrs), Assistant Superintendent (City of Pontiac, 
MI—3 yrs), and Superintendent (City of Lansing, MI—19 yrs) and 4 years as Deputy Public Service 
Department Director (City of Lansing). These facilities ranged in capacity from 40,000 gpd to 50 
mgd. The processes included screening, grit removal, primary treatment, various activated sludge 
processes, phosphorous and ammonia nitrogen removal, chemical precipitation, tertiary filtration, 
chlorination, dechlorination, UV disinfection, aerobic digestion, anaerobic digestion, elutriation, 
WAS thickening, wet air oxidation, dewatering, incineration, and land application of biosolids. He 
also has had direct involvement in facility expansion and rehabilitation projects. For the last seven 
years he has been with Tetra Tech, Inc. His work includes conducting facility evaluations, review-
ing designs, preparing and reviewing operation and maintenance manuals, plant operation reviews 
and inspections, process evaluations, preparing studies, and long-term capital plans. 

   Tetra Tech provides consulting, engineering, and technical services worldwide. The 
10,000 employees of Tetra Tech provide expertise in water and wastewater facility design and 
operation, water resource management, program management, and construction services.  

1921 E. Miller Road, Suite A
Lansing, MI 48911

  Jeffrey R. Stollhans, P.G., District Manager, Layne-Northern 
 Mr. Stollhans received his B.S. in Geology from Illinois State University. His 24 years of 

experience in water well design and construction includes hundreds of well and pump installa-
tions throughout Michigan, Illinois, Indiana, and Ohio as well as multiple water treatment plants 
throughout Michigan. He is a Registered Water Well Contractor and Pump Installer in Michigan, 
Illinois, and Indiana and a Registered Geologist in Illinois, Missouri, and Kentucky. Prior to join-
ing Layne Christensen in 1989, Mr. Stollhans worked in the Ground Water Section of the Illinois 
State Water Survey in Champaign, Illinois. 

 Layne Christensen’s Water Resources Division provides a full line of water-related services and 
products including hydrological studies, site selection, well design, drilling and well development, 
pump installation, and repair and maintenance. The division’s offerings include the design and con-
struction of water treatment facilities and the manufacture and sale of products to treat volatile organics 
and other contaminants such as nitrates, iron, manganese, arsenic, radium, and radon in groundwater. 

   Layne-Northern 
 3126 N. Martin Luther king Jr. Blvd. 

 Lansing, MI 48906 

xvi PROFESSIONAL ADVISORY BOARD



CONTENTS

  Preface  ix

   1 The Design and Construction Processes  1-1
  1-1 Introduction 1-2
  1-2 Project Participants  1-2
  1-3 The Professional–Client Relationship and The Code of Ethics  1-3
  1-4 Responsible Care 1-9 
  1-5 Overall Design Process  1-10
  1-6 Overall Construction Process  1-19
  1-7 Hints from the Field  1-23
  1-8 Chapter Review  1-24
  1-9 Problems 1-24
  1-10 Discussion Questions  1-25
  1-11 References 1-26

   2 General Water Supply Design Considerations  2-1
  2-1 Water Demand  2-2
  2-2 Water Source Evaluation  2-7
  2-3 Water Quality  2-22
  2-4 Evaluation of Process Options  2-37
  2-5 Plant Sizing and Layout  2-37
  2-6 Plant Location  2-39
  2-7 Chapter Review  2-39
  2-8 Problems 2-40
  2-9 Discussion Questions  2-45
  2-10 References 2-46

   3 Intake Structures  3-1
  3-1 Introduction 3-2
  3-2 Design Elements 3-2 
  3-3 Design Criteria  3-8
  3-4 Operational Considerations 3-31 
  3-5 Operation and Maintenance  3-34
  3-6 Chapter Review  3-35
  3-7 Problems 3-36
  3-8 Discussion Questions  3-41
  3-9 References 3-41

   4 Wells  4-1
  4-1 Introduction 4-2
  4-2 Design Elements  4-2

xvii



  4-3 Well Protection  4-3
  4-4 Well Design  4-15
  4-5 Chapter Review  4-41
  4-6 Problems 4-42
  4-7 Discussion Questions  4-51
  4-8 References 4-51

   5 Chemical Handling and Storage  5-1
  5-1 Introduction 5-2
  5-2 Redundancy and Capacity Provisions  5-2
  5-3 Delivery, Handling, and Storage  5-2
  5-4 Chemical Feed and Metering Systems  5-7
  5-5 Chemical Compatibility  5-14
  5-6 Materials Compatibility  5-14
  5-7 Designing for Safety and Hazardous Conditions  5-17
  5-8 Operation and Maintenance  5-17
  5-9 Chapter Review 5-21
  5-10 Problems 5-22
  5-11 Discussion Questions  5-24
  5-12 References 5-25

   6 Coagulation and Flocculation  6-1
  6-1 Introduction 6-2
  6-2 Characteristics of Particles  6-3
  6-3 Coagulation Theory  6-5
  6-4 Coagulation Practice  6-22
  6-5 Flocculation Theory  6-23
  6-6 Mixing Theory  6-24
  6-7 Mixing Practice  6-26
  6-8 Operation and Maintenance  6-49
  6-9 Chapter Review  6-49
  6-10 Problems 6-50
  6-11 Discussion Questions  6-57
  6-12 References 6-58

   7 Lime-Soda Softening  7-1
  7-1 Hardness 7-2
  7-2 Lime-Soda Softening  7-6
  7-3 Softening Processes  7-11
  7-4 Chemical Dosages Based on Stoichiometry  7-15
  7-5 Concurrent Removal of Other Constituents  7-26
  7-6 Process Configurations and Design Criteria  7-27
  7-7 Operation and Maintenance  7-34
  7-8 Stabilization 7-34
  7-9 Chapter Review  7-39

xviii CONTENTS



  7-10 Problems 7-40
  7-11  Discussion Questions 7-46
  7-12  References 7-47

      8 Ion Exchange  8-1
  8-1 Introduction 8-2
  8-2 Fundamental Concepts of Ion Exchange  8-2
  8-3 Process Operation  8-10
  8-4 Ion Exchange Practice  8-13
  8-5 Operation and Maintenance  8-24
  8-6 Chapter Review  8-25
  8-7 Problems 8-25
  8-8 Discussion Question  8-28
  8-9 References 8-29

    9 Reverse Osmosis and Nanofiltration 9-1 
  9-1 Introduction 9-2
  9-2 Theory 9-3
  9-3 Properties of RO and NF Membranes  9-6
  9-4  RO and NF Practice 9-8
  9-5 Electrodialysis 9-18
  9-6 Chapter Review  9-18
  9-7 Problems 9-19
  9-8 Discussion Question  9-20
  9-9  References 9-20

      10 Sedimentation  10-1
  10-1 Introduction 10-2
  10-2 Sedimentation Theory  10-2
  10-3 Sedimentation Practice  10-20
  10-4 Sedimentation Basin Design  10-25
  10-5 Operation and Maintenance  10-38
  10-6 Chapter Review  10-39
  10-7 Problems 10-40
  10-8 Discussion Questions  10-43
  10-9 References 10-44

   11 Granular Filtration  11-1
  11-1 Introduction 11-2
  11-2 An Overview of the Filtration Process  11-2
  11-3 Filter Media Characteristics  11-5
  11-4 Granular Filtration Theory  11-9
  11-5 Theory of Granular Filter Hydraulics  11-12
  11-6 Granular Filtration Practice  11-20

CONTENTS xix



  11-7 Operation and Maintenance  11-45
  11-8 Chapter Review  11-46
  11-9 Problems 11-47
  11-10 Discussion Questions  11-54
  11-11 References 11-55

   12 Membrane Filtration  12-1
  12-1 Introduction 12-2
  12-2 Membrane Filtration Theory  12-3
  12-3 Properties of MF and UF Membranes  12-7
  12-4 MF and UF Practice  12-13
  12-5 Chapter Review  12-19
  12-6 Problems 12-19
  12-7 Discussion Questions  12-21
  12-8 References 12-21

   13 Disinfection and Fluoridation  13-1
  13-1 Introduction 13-2
  13-2 Disinfection 13-2
 13-3 Emergency Disinfection 13-42
  13-4 Fluoridation 13-42
  13-5 Operation and Maintenance  13-46
  13-6 Chapter Review  13-47
  13-7 Problems 13-48
  13-8 Discussion Questions  13-55
  13-9 References 13-55

   14 Removal of Specific Constituents  14-1
  14-1 Introduction 14-2
  14-2 Arsenic 14-2
  14-3 Carbon Dioxide  14-6
  14-4 Fluoride 14-8
  14-5 Iron and Manganese  14-11
  14-6 Nitrate  14-14
  14-7 Natural Organic Material (NOM)  14-15
  14-8 Perchlorate 14-18
  14-9 Pharmaceuticals and Endocrine-Disrupting Compounds (EDCs)  14-20
  14-10  Radionuclides  14-21
  14-11 Synthetic Organic Chemicals (SOCs) and Volatile Organic Compounds  (VOCs) 14-22
  14-12 Taste and Odor (T&O)  14-31
  14-13 Chapter Review  14-36
  14-14 Problems 14-37
  14-15 Discussion Questions  14-40
  14-16 References 14-40

xx CONTENTS



 15 Water Plant Residuals Management 15-1
  15-1 Introduction 15-2
 15-2 Solids Computations 15-3
  15-3 Solids Production and Characteristics  15-6
  15-4 Minimization of Residuals Generation  15-11
  15-5 Recovery of Treatment Chemicals  15-13
  15-6 Residuals Conveyance  15-15
  15-7 Management of Sludges  15-15
  15-8 Management of Liquid Residuals  15-44
  15-9 Disposal of Specific Residuals Constituents  15-45
  15-10 Ultimate Disposal  15-49
  15-11 Chapter Review  15-51
  15-12 Problems 15-52
  15-13 Discussion Questions  15-57
  15-14 References 15-58

   16 Drinking Water Plant Process Selection and Integration  16-1
  16-1 Introduction 16-2
  16-2 Process Selection  16-2
  16-3 Process Integration  16-16
  16-4 Security 16-31
  16-5 Chapter Review  16-35
  16-6 Problems 16-36
  16-7 Discussion Questions  16-47
  16-8 References 16-47

   17 Storage and Distribution Systems  17-1
  17-1 Introduction 17-2
  17-2 Demand Estimates  17-2
  17-3 Service Pressures  17-9
  17-4 Pipe Network Design  17-10
  17-5 Storage Tank Design  17-22
  17-6 Pump Selection  17-32
  17-7 Network Analysis  17-36
  17-8 Sanitary Protection  17-38
  17-9 Chapter Review  17-40
  17-10 Problems 17-41
  17-11 Discussion Questions  17-50
  17-12 References 17-51

   18 General Wastewater Collection and Treatment Design 
Considerations  18-1

  18-1 Wastewater Sources and Flow Rates  18-2
  18-2 Wastewater Characteristics  18-7

CONTENTS xxi



  18-3 Wastewater Treatment Standards  18-11
  18-4 Sludge Disposal Regulations  18-14
  18-5 Plant Sizing and Layout  18-20
  18-6 Plant Location  18-22
  18-7 Chapter Review  18-22
  18-8 Problems 18-23
  18-9 Discussion Questions  18-27
  18-10 References 18-28

   19 Sanitary Sewer Design  19-1
  19-1 Introduction 19-2
  19-2 Predesign Activities  19-9
  19-3 Gravity Sewer Collection System Design  19-9
  19-4 Alternatives Sewers  19-28
  19-5 Pump Station Design  19-31
  19-6 Operation and Maintenance  19-39
  19-7 Sewer Safety  19-40
  19-8 Chapter Review  19-41
  19-9 Problems 19-42
  19-10 Discussion Questions 19-48
 19-11 References 19-48

   20 Headworks and Preliminary Treatment  20-1
  20-1 Introduction 20-2
  20-2 Pump Station  20-2
  20-3 Flow Measurement  20-5
  20-4 Bar Racks and Screens  20-9
  20-5 Coarse Solids Reduction  20-23
  20-6 Grit Removal  20-25
  20-7 Flow Equalization  20-36
  20-8 Alternative Preliminary Process Arrangements  20-46
  20-9 Chapter Review  20-47
  20-10 Problems 20-48
  20-11 Discussion Questions  20-52
  20-12 References 20-52

   21 Primary Treatment  21-1
  21-1 Introduction 21-2
  21-2 Sedimentation Theory  21-2
  21-3 Sedimentation Practice  21-3
  21-4 Sedimentation Basin Design  21-6
  21-5 Other Primary Treatment Alternatives  21-25
  21-6 Chapter Review  21-26
  21-7 Problems 21-27
  21-8 References 21-30

xxii CONTENTS



   22 Wastewater Microbiology  22-1
  22-1 Introduction 22-2
  22-2 Role of Microorganisms  22-2
  22-3 Classification of Microorganisms  22-2
  22-4 Microbial Biochemistry  22-4
  22-5 Population Dynamics  22-10
  22-6 Decomposition of Waste  22-15
  22-7 Microbiology of Secondary Treatment Unit Processes 22-16 
  22-8 Operation and Maintenance  22-24
  22-9 Chapter Review  22-25
  22-10 Problems 22-26
  22-11 Discussion Questions  22-28
  22-12 References 22-28

   23 Secondary Treatment by Suspended Growth Biological 
Processes  23-1

  23-1 Introduction 23-2
  23-2 Processes for BOD Removal and Nitrification  23-2
  23-3 Processes for Denitrification  23-8
  23-4 Processes for Phosphorus Removal  23-10
  23-5 Biological Treatment with Membrane Separation  23-12
  23-6 Suspended Growth Design Principles  23-14
  23-7 Suspended Growth Design Practice  23-39
  23-8 Membrane Bioreactor Design Practice  23-95
  23-9 Chapter Review  23-98